This .pdf document is bookmarked

JET

Operating Instructions and Parts Manual
Oscillating Edge Sander

Model: OES-80CS

214666
WALTER MEIER (Manufacturing) Inc.
427 New Sanford Road
LaVergne, Tennessee 37086 Part No. M-708447
Ph.: 800-274-6848 Revision B3 06/2011

www.waltermeier.com Copyright © 2011 Walter Meier (Manufacturing) Inc.


Tom Gauger
This .pdf document is bookmarked


Warranty and Service

Walter Meier (Manufacturing) Inc., warrants every product it sells. If one of our tools needs service or repair, one of
our Authorized Service Centers located throughout the United States can give you quick service. In most cases, any
of these Walter Meier Authorized Service Centers can authorize warranty repair, assist you in obtaining parts, or
perform routine maintenance and major repair on your JETetools. For the name of an Authorized Service Center in
your area call 1-800-274-6848.

MORE INFORMATION

Walter Meier is consistently adding new products to the line. For complete, up-to-date product information, check with
your local Walter Meier distributor, or visit waltermeier.com.

WARRANTY

JET products carry a limited warranty which varies in duration based upon the product (MW = Metalworking, WW =
Woodworking).

Body Repair Kits Beam Clamps
Bottle Jacks Chain Hoist-
Cable Pullers Manual
Cold Saws Lever Hoists
Hoists-Air Pullers-JCH Models
; ; Hoists-Electric Palet Trucks Scissor Lift Tables  WW Drill Presses Fastening Tools
kﬂathe‘Accessonesl ATk Metal forming Rigging Equip. WW Benchtop | Screw Jacks WW Dust Collectors Mechani(g:s Hand Tools
lachine Accessories Contractor MillDil Service Jack Trolleys-Geared  WW Dust Filt o
Mobile Bases Air Tools-Industrial | o> 08, G Tools O care WL e Striking Taols
5 . : Milling Machines Stackers Trolleys-Plain WW Dust Fitlings Vises (no -precision)
Safety Equipment Air Tools-Light MW Bandsaws Surface Grinders Winches-Manual ~ WW Jointers Sl
Specialty ltems Industrial MW Drill Presses  Tapping WW Air Fillration ~ WW Lathes P
Vise Accessories Lubrication MW Finishing Trolleys-Air WW Bandsaws ~ WW Planers  WW Shapers
Equipment Trolleys-Electric WW Buffers WW Sanders ~ WW Tablesaws
MW Lalhgsl . W?b Slings ) Warranty revetts to 1 Year Warranty if woodworking (WW) products fisted above are used for industrial or
MW Precision Vises Winches-Electric | 5 cationat purpases.

WHAT IS COVERED?
This warranty covers any defects in workmanship or materials subject to the exceptions stated below. Cutting tools,
abrasives and other consumables are excluded from warranty coverage.

WHO IS COVERED?
This warranty covers only the initial purchaser of the product.

WHAT IS THE PERIOD OF COVERAGE?
The general JET warranty lasts for the time period specified in the product literature of each product.

WHAT IS NOT COVERED?

Five Year Warranties do not cover woodworking (WW) products used for commercial, industrial or educational
purposes. Woodworking products with Five Year Warranties that are used for commercial, industrial or education
purposes revert to a One Year Warranty. This warranty does not cover defects due directly or indirectly to misuse,
abuse, negligence or accidents, normal wear-and-tear, improper repair or alterations, or lack of maintenance.

HOW TO GET SERVICE
The product or part must be returned for examination, postage prepaid, to a location designated by us. For the name
of the location nearest you, please call 1-800-274-6848.

You must provide proof of initial purchase date and an explanation of the complaint must accompany the
merchandise. If our inspection discloses a defect, we will repair or replace the product, or refund the purchase price,
at our option. We will return the repaired product or replacement at our expense unless it is determined by us that
there is no defect, or that the defect resulted from causes not within the scope of our warranty in which case we will,
at your direction, dispose of or return the product. In the event you choose to have the product returned, you will be
responsible for the shipping and handling costs of the return.

HOW STATE LAW APPLIES
This warranty gives you specific legal rights; you may also have other rights which vary from state to state.

LIMITATIONS ON THIS WARRANTY

WALTER MEIER (MANUFACTURING) INC., LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE
LIMITED WARRANTY FOR EACH PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OR
MERCHANTABILITY AND FITNESS ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW
LONG THE IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

WALTER MEIER SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR
FOR INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF
OUR PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

Walter Meier sells through distributors only. The specifications in Walter Meier catalogs are given as general
information and are not binding. Members of Walter Meier reserve the right to effect at any time, without prior notice,
those alterations to parts, fittings, and accessory equipment which they may deem necessary for any reason
whatsoever. JETsbranded products are not sold in Canada by Walter Meier.

2



Table of Contents

WAITANLY GNO SEIVICE ... .. ettt ettt ettt et e et et et e et e e et e e et e e et e et aa et ta e e e et e e et e e et e aetnaeeetn e eaennaeanns 2
TaDIE Of CONLENES ...ttt e et e et e e et et e e et e e et e e rt e e e e na s 3
VAT U 1o L T PP UUP PP 4
1ol [V 1o 1 0] o H PSSP 6
L =)o 0] o 6
L0 ] o =Tl (1 o [ 7
Y g1 o] o X[ ae T ] 11T o1 €= 7
Tools Needed fOr ASSEMDIY ..o e e 7
A SBIMDIY e e e e e ettt e et et te e et eeeab e aeaes 8
STANA ASSEIMDIY ..ot et e et e e ettt e e ettt e e e et et e e et e e e e e e et e eene 8
Installing Table and Motor UNit t0 STANG..........c.uuiiiiiiii e 8
Sanding Belt INSTAIIALION ...........iiiiii e et et e e ettt e e et e e e e e et eeeee 9
Drum GUAIT & DUST POFT ... it e et e e e et e e et e et e e et e e e eeenns 10
EXIENSION TADIE ... ettt 10
[ [=Tod 1 (o | PP UPPPPTRPPRTN 11
GroUNING INSITUCTIONS ... ..ttt e e e e e e e e e e e e e et e e et e e et e e st e e aaeeaa e eaetneeeannas 11
ST o1 A @0 T=T = 1o o S 11
B2 10 IV 011 @ 0T -1 oo 11
0 0153 1= o) R 12
Sanding Platen ANngle AdJUSIMENT.......coiiii e et e et e e 12
Platen LOCK TeNSION AJUSIMENT ......uuiiiiii ettt e e et e e e 12
Changing the Sanding Belt.........cooouuiiiii e 13
Belt Tracking AGJUSTIMENL ......couuiieiii ettt et e e e e et e e e et e e e ee e 13
Motor Mount Tracking AGJUSTMENT .......coeeii et e et e e e 14
TaADIE AJUSTIMENT ...t e ettt et e et e e et e e et e e et e et e e e e an e e et e e ea e aebbnaeeanaees 14
S T (o @ o T=] = 1110 o T PP UPTPRRPIN 15
HOFIZONEAI SANAING ... et ettt et et et e e et e et b e e et e e e e e eeanns 15
V2= (o= 1 IS Voo 19T [ 15
(00 o100 10 g T= U aTo 1T o [ 16
Troubleshooting Operating ProbIEMS .......c...iiiiiii e e e e e e 17
P AT S e 17
Ordering RePIACEMENT PAITS......cco it et e e 17
Table and MotOr — ASSEIMDIY ........uuiii e e et e et e e et e e e et e e e e e eeeeen 18
LI 101 (SI= Ua o BN o) (o g == Vg £ SRS 19
Idle Drum — ASSEIMDIY ... e 21
(Lo I N g R = T £ PP 22
SEANA ASSEIMDIY .. e e et eaa s 23
VAT T e [ = To | = Vo DO PP PTTUPPRP 24

The specifications in this manual are given as general information and are not binding. Walter Meier
(Manufacturing) Inc., reserves the right to effect, at any time and without prior notice, changes or
alterations to parts, fittings, and accessory equipment deemed necessary for any reason whatsoever.



/\ Warnings

10.
11.
12.
13.
14.

15.

16.
17.

18.
19.

Read and understand the entire owner's manual before attempting assembly or operation.

Read and understand the warnings posted on the machine and in this manual. Failure to comply with
all of these warnings may cause serious injury.

Replace the warning labels if they become obscured or removed.

This Oscillating Edge Sander is designed and intended for use by properly trained and experienced
personnel only. If you are not familiar with the proper and safe operation of an edge sander, do not
use until proper training and knowledge have been obtained.

Do not use this machine for other than its intended use. If used for other purposes, Walter Meier
(Manufacturing) Inc., disclaims any real or implied warranty and holds itself harmless from any injury
that may result from that use.

Always wear approved safety glasses/face shields while using this Oscillating Edge Sander.
Everyday eyeglasses only have impact resistant lenses; they are not safety glasses.

Before operating this edge sander, remove tie, rings, watches and other jewelry, and roll sleeves up
past the elbows. Remove all loose clothing and confine long hair. Non-slip footwear or anti-skid floor
strips are recommended. Do not wear gloves.

Wear ear protectors (plugs or muffs) during extended periods of operation.

Some dust created by power sanding, sawing, grinding, drilling and other construction activities
contain chemicals known to cause cancer, birth defects or other reproductive harm. Some examples
of these chemicals are:

e Lead from lead based paint.
e Crystalline silica from bricks, cement and other masonry products.
e Arsenic and chromium from chemically treated lumber.

Your risk of exposure varies, depending on how often you do this type of work. To reduce your
exposure to these chemicals, work in a well-ventilated area and work with approved safety
equipment, such as face or dust masks that are specifically designed to filter out microscopic
particles.

Do not operate this machine while tired or under the influence of drugs, alcohol or any medication.
Make certain the switch is in the OFF position before connecting the machine to the power source.
Make certain the machine is properly grounded.

Make all machine adjustments or maintenance with the machine unplugged from the power source.

Form a habit of checking to see that all extra equipment such as adjusting keys, wrenches, scrap,
stock, and cleaning rags are removed away from the machine before turning on.

Keep safety guards in place at all times when the machine is in use. If removed for maintenance
purposes, use extreme caution and replace the guards immediately when maintenance is complete.

Make sure the edge sander is firmly secured to the floor before use.

Check damaged parts. Before further use of the machine, a guard or other part that is damaged
should be carefully checked to determine that it will operate properly and perform its intended
function. Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting
and any other conditions that may affect its operation. A guard or other part that is damaged should
be properly repaired or replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.

Keep the floor around the machine clean and free of scrap material, oil and grease.



AWarnings

20.
21.
22.

23.

24,

25.
26.
27.

28.
29.

30.
31.

Keep visitors a safe distance from the work area. Keep children away.
Make your workshop child proof with padlocks, master switches or by removing starter keys.

Give your work undivided attention. Looking around, carrying on a conversation and “horse-play” are
careless acts that can result in serious injury.

Maintain a balanced stance at all times so that you do not fall or lean against the sanding belt or other
moving parts. Do not overreach or use excessive force to perform any machine operation.

Use the right tool at the correct speed and feed rate. Do not force a tool or attachment to do a job for
which it was not designed. The right tool will do the job better and safer.

Use recommended accessories; improper accessories may be hazardous.
Maintain machinery with care. Follow instructions for lubricating and changing accessories.

Turn off the machine before cleaning. Use a brush or compressed air to remove dust or debris — do
not use your hands.

Do not stand on the machine. Serious injury could occur if the machine tips over.

Never leave the machine running unattended. Turn the power off and do not leave the machine until it
comes to a complete stop.

At all times hold the stock firmly.

Do not use this sander for other than it intended use. If used for other purposes, Walter Meier
(Manufacturing) Inc., disclaims any real or implied warranty and holds itself harmless for any injury or
damage which may result from that use.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION This means that if precautions are not heeded, it may result in minor injury and/or
possible machine damage.

AWARNING This means that if precautions are not heeded, it may result in serious injury or possibly
even death.



Introduction

This manual is provided by Walter Meier (Manufacturing) Inc., covering the safe operation and
maintenance procedures for a JET Model OES-80CS Sander. This manual contains instructions on
installation, safety precautions, general operating procedures, maintenance instructions and parts
breakdown. This machine has been designed and constructed to provide years of trouble free operation if
used in accordance with instructions set forth in this manual. If there are any questions or comments,
please contact either your local supplier or Walter Meier. Walter Meier can also be reached at our web
site: www.waltermeier.com.

Specifications

1Y o [ USSP OES-80CS
SEOCK NUMDET .. et ettt ettt ettt e e e e e eeeenan s 708447
=T ot (o (I T (1 TS PP 4 x24
ADBrasive Belt Size (WXL)(IN.) . euniiteiiee ettt e et e et e e et e e e et e e et e eeeanas 6 x 89
DUSE ChULE DIAMELET (IN.) ettt ettt ettt ettt et e et e et ettt e e et e ettt e e et e e et e e eebn e eaneeanss 4
EXENSION TADIE SIZE (IN.).iuuiiiiiiiii e e e e e e e e e e e e e aees 9-7/8 x 11-7/8
LI 1o SIS T (DAY T (1 P 32x7
LK o] (ST ] (o [T T P 90
0] o TEFC 1-1/2 HP, 1 Ph, 115/230V (prewired 115V), 60Hz
Belt SPEEA (SPFM) ittt 3,900
OSCIllALION STFOKE (IN.) 1ertti ettt ettt et e e et e e e et e e e e et e e e eaanes 1/2
OSCIllAtIONS PEI MINULE ...ttt e e et et a e e et eb e et e et e e e eaaa e e e enanns 108
Overall DIMeNSIoNS (LXWXH)(IN.) «.eunniiiieeie e e 51 x26.5x20
Net Weight, approXimate (IDS.)......cc.uu i et e e e e eee 258
Shipping Weight, approXimate (IDS.) ... ... e 275

The above specifications were current at the time this manual was published, but because of our policy of
continuous improvement, Walter Meier reserves the right to change specifications at any time and without
prior notice, without incurring obligations.



Unpacking

Upon delivery, open shipping containers and check
that all parts are in good condition. Any damage
should be reported to your distributor and shipping
agent immediately. Before proceeding further, read
your manual and familiarize yourself thoroughly
with  assembly, maintenance and safety
procedures.

Compare the contents of your container with the
following parts list to make sure all parts are intact.
Missing parts, if any, should be reported to your
distributor. Read the instruction manual thoroughly
for assembly, maintenance and safety instructions.

Shipping Contents

Front Panel with Door (Stand)
Rear Panel (Stand)

Side Panel (Stand)

Shelf

M5x10 Screw

M5 Flat Washer

M5 Lock Washer
Extension Table Assembly
Drum Guard & Dust Port
Owner’'s Manual

Warranty Card

Table and Motor Unit
Back Stop Bracket

Belt Tension Handle

Belt Tracking Tool

Miter Gauge Assembly
Sanding Belt

PRRPRPRRPRPRPREPRPREPNNNRPNRER

Cabinet Hardware

Lock Knob (20mm Length)
Lock Knob (12mm Length)
Lock Knob (35mm Length)
Cabinet Pads

5/16” x 5/8” Screws

5/16” Flat Washers

5/16" Hex Nuts

5/16" x 5/8”" Hex Cap Bolts
5/16" x 1-1/4” Hex Cap Bolts
Larger O/D 5/16” Flat Washers
5/16” Lock Washers

= BN
ORNONMNADMRNE

Extension Table Hardware

1/4" x 5/8" Hex Cap Bolts

1/4" Flat Washers

1/4" Lock Washers

Bracket

10-24x3/4 Socket Head Cap Screws

N = O101T Ol

Dust Chute Hardware
3 Pan Head Screws

Tools Needed for Assembly

2 12mm Wrench or sockets
1 10mm Wrench or sockets
1 Flat Head Screw Driver

1 Cross Point Screw Driver



Assembly

Stand Assembly
Referring to Figure 1:

1.

Remove all contents from the shipping
container.

Clean all rust protected surfaces with a mild
solvent. Do not use paint or lacquer thinner,
gasoline, or mineral spirits; these will damage
painted surfaces.

Attach the four rubber pads (A) to the bottoms
of the side panels (C) with four each
5/16" x 5/8” screws, 5/16” flat washers and
5/16" hex nuts (B). The hardware can be found
in the bag with the rubber pads.

Attach the side panels (C) to the front panel (D)
with four 5/16” x 5/8" hex cap screws, eight
5/16" flat washers, four 5/16” lock washers, and
four 5/16” hex nuts (E). Hand tighten the
hardware at this point.

Note: Assemble the stand upside down to
make sure that the tops of the panels are flush.

Mount the shelf (F) to the inside of the stand
with two M5x10 pan head screws, two M5 flat
washers and two M5 lock washers (G).

Finish the stand assembly by attaching the rear
panel (H) to side panels (C) with four
5/16” x 5/8” hex cap screws, eight 5/16” flat
washers, four 5/16” lock washers, and four
5/16" hex nuts (J).

Make sure stand is sitting evenly on a level
surface before tightening hardware.

Installing Table and Motor Unit to Stand

AWARNING

The Table and Motor Unit is

heavy! Use great care and adequate resources
when lifting the unit up onto the stand! Failure
to comply may cause serious injury and/or
damage to the sander and/or property!

Referring to Figure 2:

1.

With the aid of another person, carefully lift the
table and motor unit (A) out of the shipping
box, and up onto the stand (B).

Line up threaded holes in the base (C) with the
holes in the stand (D).

Open the cabinet door (E) and through the
opening attach main unit to stand with two
5/16” x 1-1/4” hex cap screws (F), two 5/16”
lock washers (G) and two 5/16” flat
washers (H). Tighten with a 12mm wrench.

Figure 2



Referring to Figure 3:

4. The sanding platen (A) is presently in the
horizontal position. Pull lock handle (B) forward
to unlock the platen assembly.

5. Tilt sanding platen to the vertical position (C),
which will look like D in Fig. 4; then push the
lock handle (B) to lock the platen assembly in
place.

Note: Do not turn the lock handle. Turning or
rotating the lock handle will change the tension
of the locking assembly. This may cause the
locking assembly not to work, making it
necessary for adjustment before using the
machine.

F-igure 3

Figure 4

Sanding Belt Installation
Referring to Figure 5:

1. From the rear of the sander, remove the belt
guard (A) by unscrewing two lock knobs (B).

Take out the sanding belt and removable fence T Tight Looses=

from behind the belt guard. < C
“-"‘D
2. Place the handle (C) on belt tensioning / A
lever (D). Remove the tension from the

mechanism by moving the handle (C) to the
Loose position.

3. Place belt on both rollers so that the edge of
the belt is even with the edge of the rollers.

Note: Make sure that direction arrow on belt

matches the direction indicator on the top of .)

the platten. ;

View from rear

4. Tighten the belt by moving the tension arm Figure 5
handle (C) to the Tight position. Rotate the belt
by hand in the direction indicated by the arrow
on top of the platten. If the belt tracking needs
adjustment, see Belt Tracking Adjustment on
page 13.



Drum Guard & Dust Port
Referring to Figure 6:

Mounting the Drum Guard & Dust Port (referred to
below as drum guard)

1.

Insert four M4x20 flat head screws (A) through
the two hinges (B) of the drum guard (C). Then
place two rectangular spacers (D) on the
threaded ends of the screws.

Note: Orient the spacers so the slightly
rounded side sits against the hinge and the
edge farther from the screws lines up with the
edge of the hinge.

Secure the drum guard (A) to the belt guard on
the rear side of the sander by threading the
screws through the mounting holes (E) in the
belt guard. Tighten the screws.

Mounting the Connection Plate

3.

Place the drum guard (C) in the closed position
— this will cover the drive drum (J).

Note: You may have to slightly lift the cover
when closing in order to clear the motor case.
This is normal.

Place washers (G) on two small lock knobs (H)
and then insert the threaded end of one lock
knob through the slot of the connection
plate (F) and the other lock knob through the
hole of the connection plate.

Secure the slotted side of the extension plate
to the drum guard (C) and the side with the
hole to the belt guard (E).

When repositioning the drum guard, slightly loosen
both lock knobs, open or close the cover, then
secure the lock knobs.

Extension Table
Referring to Figure 7:

1.

Attach the bracket (E) for the extension table to
the side of the motor housing (D) and secure
with two socket head cap screws (F).

Slide the shaft of the extension table (C) into
the bracket (E), positioning the table so the
opening (B) wraps around the drive drum (A).

Insert lock knob (G) into the threaded hole on
the side of the bracket (E) visible from the rear
of the sander.

10

Figure 6

Figure 7

View from rear



Electrical

Grounding Instructions
ACAUTION This sander must be

grounded while in use to
protect the operator from electric shock.

In the event of a malfunction or breakdown,
grounding provides a path of least resistance for
electric current to reduce the risk of electric
shock. This tool is equipped with an electric
cord having an equipment-grounding conductor
and a grounding plug. The plug must be
plugged into a matching outlet that is properly
installed and grounded in accordance with all
local codes and ordinances.

Do not modify the plug provided. If it will not fit
the outlet, have the proper outlet installed by a
gualified electrician. Improper connection of the
equipment-grounding conductor can result in a
risk of electric shock. The conductor, with
insulation having an outer surface that is green
with or without yellow stripes, is the equipment-
grounding conductor. If repair or replacement of
the electric cord or plug is necessary, do not
connect the equipment-grounding conductor to a
live terminal.

Check with a qualified electrician or service
personnel if the grounding instructions are not
completely understood, or if in doubt as to
whether the tool is properly grounded. Use only
three wire extension cords that have three-prong
grounding plugs and three-pole receptacles that
accept the tool's plug.

Repair or replace a damaged or worn cord
immediately.

115 Volt Operation
Referring to Figure 8:

As received from the factory, your Oscillating
Edge Sander is ready to run at 115-volt
operation. This Oscillating Edge Sander, when
wired for 115 volt, is intended for use on a circuit
that has an outlet and a plug that looks like the
one illustrated in (A). A temporary adapter,
which looks like the adapter shown in (B), may
be used to connect this plug to a two-pole
receptacle if a properly grounded outlet is not
available.

» THREE-PRONG PLUG  p—
AN

L=

GROUND i
TAB SECURED —
WITH SCREW

e
GROUND PRONG /
@ GROUNDED — —= @
OUTLET

Figure 8

The temporary adapter should only be used until
a properly grounded outlet can be installed by a
gualified electrician. This adapter is not
applicable in Canada. The green colored rigid
ear, lug, or tab, extending from the adapter,
must be connected to a permanent ground such
as a properly grounded outlet box.

230 Volt Operation
Referring to Figure 9:

If 230V, single-phase operation is desired, the
following instructions must be followed:

1. Disconnect the machine from the power
source.

2. The JET Oscillating Edge Sander motor has
four numbered leads that are factory
connected for 115V operation, as shown in
(A). For 230V operation reconnect the leads
as shown in (B).

3. The 115V attachment plug (C) supplied with
the Oscillating Edge Sander must be
replaced with a UL/CSA listed plug suitable
for 230V operation (D). Contact your local
Authorized JET Service Center or qualified
electrician for proper procedures to install
the plug. The Oscillating Edge Sander must
comply with all local and national codes after
the 230-volt plug is installed.

4. The Oscillating Edge Sander with a 230-volt
plug should only be connected to an outlet
having the same configuration as shown in
(D). No adapter is available nor should be
used with the 230-volt plug.

115 Volts 230 Volts

1 3 2 4 1 2 3 4
Red Yellow Black White Red Black Yellow White

Line Line Line Line

A B
_115Volts P 230Volts
‘__T sy @

. 8

Cc

Figure 9



Extension Cords

Make sure your extension cord is in good
condition. When using an extension cord, be sure
to use one heavy enough to carry the current your
machine will draw. An undersized cord will cause
a drop in the line voltage resulting in power loss
and overheating. Table 1 shows the correct size to
use depending on the cord length and nameplate
ampere rating. If in doubt, use the next heavier
gauge. Remember, the smaller the gauge number,
the heavier the cord.

Adjustments

Sanding Platen Angle Adjustment
Referring to Figure 10:

1. Disconnect the machine from the power
source.

2. Pull the lock handle (B) forward (unlock) to
release tension.

Move the sanding platen (A) to the desired
position. Use a combination square between
the table and sanding platen to get precise
angles.

3. Hold the platen (A) while locking the handle.

Platen Lock Tension Adjustment

1. Disconnect the machine from the power
source.

2. Loosen (unlock) the handle (B, Fig. 10) and
place the platen in the horizontal position as
shown in (A, Fig. 10). Do not lock.

3. Tension eccentric block by tightening the nylon
nut (B, Fig. 11) with a 14mm wrench. Turn the
nut in by 1/4 turn increments and test locking
handle for proper tension.

The lock handle is properly tensioned when it
requires positive force to move the eccentric
block (attached to the locking handle) from one
side to the other. The platen and motor
assembly must stay in a locked position
without sliding once the handle has been
moved to the locked position. Re-adjust as
necessary.

Recommended Extension Cord Gauges

Extension Cord Length in Feet *
Amps
25 | 50 75 | 100 | 150 | 200

<5 16 16 16 14 12 12
5t08 16 16 14 12 10 NR
8to 12 14 14 12 10 NR | NR
12to 15 12 12 10 10 NR | NR
15t0 20 10 10 10 | NR | NR | NR
21 to 30 10 NR | NR [ NR | NR | NR

*based on limiting the line voltage drop to 5V at 150% of the

rated amperes.
NR: Not Recommended.

12

Table 1

Figure 11




Changing the Sanding Belt
Referring to Figure 12:

1.

Disconnect the machine from the power
source.

Lock the sanding platen in the vertical position
(see the Sanding Platen Angle Adjustment
section on page 12).

Release tension on the belt by loosening the
handle (C).

Loosen or remove the lock knobs (B) and
remove the belt guard (A).

Remove the old belt and install the new belt
matching the direction of the arrows on the belt
with the arrow label on the top of the platen.

Line up edge of belt with edge of rollers.

Place tension on the belt by moving the
tension arm handle (C) to the Tight position.

Reinstall the belt guard (A) and tighten the lock
handles (B)

Note: Belts stretch with wear. When a belt is
replaced, you may have to adjust tracking.

Belt Tracking Adjustment

The Belt Tracking Adjustment is a fine adjustment
procedure. The Motor Mount Tracking Adjustment
(following section) is a course adjustment.

To adjust the belt tracking:

1.

Disconnect the machine from the power
source.

Push the belt by hand from left to right (the
direction indicated top of the platen) and
observe the belt’'s position on the rollers. The
oscillating movement of the belt is by design.
Observe the belt's range of movement from its
highest to lowest position. The edges of the
belt should not have a tendency to move
above or below the edges of the rollers.

If adjustment is still necessary:

Insert the round shaft of the belt tracking tool
(provided) into the micro adjust lock nut (A)
and turn away from you to loosen.

Turn the micro adjusting screw (B) in 1/4 turn
increments until the belt tracks evenly on the
rollers when rotated by hand.

Tip: Moving the belt tracking tool away from
you raises the belt on the drum and towards
you lowers the belt on the drum.

Tighten the micro adjusting nut (A).

—-Tight Loose -

SN A
| _'r/ ilﬂ‘

-l)

View from rear

Figure 12

Viewed from front

Figure 13

6. Connect the machine to power.

7. Turn on the power to the machine and observe
the belt’s up and down range of movement.

Adjustment is correct when the edges of the
belt do not move above or below the edges of
the rollers.

When adjustment is complete, tighten the micro
adjust lock nut (A).

If the tracking cannot be corrected go to the Motor
Mount Tracking Adjustment section (next page).

13



Motor Mount Tracking Adjustment
Referring to Figure 14:

The OES-80CS comes with tracking adjustment
bolts (A) on the motor plate. These are set at the
factory and should not require any further
adjustment. If, however, you are not able to track
the belt with the Belt Tracking Adjustment
described in the previous section, the motor mount
bolts will have to be adjusted.

Note: The Motor Mount Tracking Adjustment is a
course adjustment. Use the Belt Tracking
Adjustment first for fine adjustment. If it cannot be
adjusted, then use the procedure described below.

To adjust:

1. Disconnect the machine from the power
source.

2. Slightly loosen the four motor mount nuts (B)
just enough so the tracking screws (A) can be
turned to make an adjustment.

3. Loosen the two locking hex nuts (C) that
secure the tracking screws (A).

4. Turn one screw (A) a 1/4 turn and rotate the
sanding belt by hand to observe which
direction the adjustment is causing the belt to
move. If it is traveling in the direction needed
to correctly track the belt go to step 6.

5. If the belt starts to travel in the wrong direction,
back off a quarter turn and tighten the other
screw a quarter turn. This should start the belt
moving in the proper direction.

6. Tighten both locking nuts (C) and motor mount
nuts (B). Then return to the Belt Tracking
Adjustment section (previous page) and again
attempt to fine tune the tracking.

Table Adjustment
AWARNING Do not position table below

sanding belt! Keep an overlap of at least 1/16”
between table and sanding belt to avoid
material and/or fingers getting caught! Failure
to comply may cause serious injury!

1. Loosen two lock knobs (A, Fig. 15).
2. Raise or lower work table to desired level.

3. Tighten two lock knobs.

14

Figure 14

Figure 15



Basic Operations
AWARNING Removing the belt guard

exposes more of the sanding belt! Replace the
belt guards immediately after completing any
sanding that requires its removal! Failure to
comply may cause serious injury!

Horizontal Sanding

For horizontal sanding, the platen is locked in the
horizontal position as shown (F) and the removable
fence (D) is secured to the table (E) as follows.

Referring to Figure 16:

1. Place 5/16 flat washers (not shown) and guide
blocks (B) on two 12mm lock knobs (A) — Note:
the 12mm refers to the threaded shaft length.

2. Insert the guide blocks (B) into the miter slot
(C) and position the lock knobs (G) on the
table (E) as shown.

3. Place the removable fence (D) on the table
and secure by tightening the lock knobs
(G, Fig. 16 and Figure 17).

The backstop (H, Fig. 17) can also be used by
swiveling the drum guard & dust port (J, Fig. 17)
out of the way and placing the backstop pin in the
positioning hole and securing in place with the lock
knob (K, Fig. 17) and 5/16" flat washer. Note: This
is better shown in Figure 18. The drum guard &
dust port (J, Fig. 17) can then be returned to the
position shown.

Vertical Sanding
Referring to Figure 18:

For vertical sanding, the platen (G) is locked in the
vertical position as shown and the backstop (H)
and/or the miter gauge (B) may be used.

Miter Gauge

1. Slide the guide bar (D) of the miter gauge (A)
into the miter slot (C) on the table.

2. Set the miter angle; then secure the miter by
tightening the lock handle (B).

Backstop

Figure 18

Place the backstop pin in the positioning hole and
secure in place with the lock knob (E) and 5/16"
flat washer (F).

15



Contour Sanding
Referring to Figure 19:

Contour sanding is done from the extension table
mounted on the motor where the sanding belt
wraps around the drive drum (D). To set up the
sander for contour sanding:

1. Loosen the two lock knobs (C) that secure the
drum guard & dust port (E).

2. Swing the end guard (E) back, bringing the
drive drum (D) into view.

Tighten the lock knobs (C).

4. Mount the extension table (A) to the sander by
inserting the post (B) into the bracket (F).

5. Set the table to the desired height, then secure
into position by tightening the lock knob (G).

Important: When the extension table (B) is not in
use, the drum guard & dust port (E) should always
be in the closed position so the drive drum (D) is
not in view.

16

Figure 19



Troubleshooting Operating Problems

Trouble

Possible Cause

Solution

Sander will not start

Sander unplugged from
wall or motor

Fuse blown or circuit
breaker tripped

Cord damaged

Check all plug connections
Replace fuse or reset circuit breaker

Replace cord

Sanding belt does
not come up to speed

Extension cord too light
or too long

Motor not wired for
proper voltage

Low current

Replace with adequate size and length
cord (see Recommended Extension
Cord Gauges on page 12)

Refer to motor junction cover for proper
wiring
Contact a qualified electrician

Machine vibrates
excessively

Stand on uneven floor

Motor mounts are loose

Tension spring is worn
or broken

Adjust stand so that it rests evenly on the
floor

Tighten motor mount bolts
Replace spring

Abrasive belt keeps
tearing

Belt is running in the
wrong direction

Arrow on the sanding belt and machine
should be pointing in the same direction.

Sanded edge not
square

Table not square to
sanding platen

Use a square to adjust table to sanding
platen

Sanding marks on
wood

Wrong grit sanding belt

Feed pressure too great

Sanding against the
grain

Use coarser grit for stock removal and
fine grit for finish sanding.

Never force work into sanding platen
Sand with the grain

Parts

Ordering Replacement Parts

To order parts or reach our service department, call 1-800-274-6848 Monday through Friday (see our
website for business hours, www.waltermeier.com). Having the Model Number and Serial Number of your
machine available when you call will allow us to serve you quickly and accurately.

17




Table and Motor — Assembly

18



Table and Motor — Parts

Index No. Part No. Description Size

T, EHVS80CS-01......... B . it
2, EHVS80-02N........... Push BUEtON SWItCh........cvoviviiiiiiice e
K T EHVS80-03N........... SWIECN PANEI ...iviiii e
4., TS-081C082............ Pan Head SCreW.........cooeevviiiiiiiiieieeeeeea #10-24x1-1/2"..
B, EHVS80-02B........... SWIECN BOX 1 1itiiiiiiiieiiee ettt
B, TS-0560071 ............ HEX NUL. ...t #10-24............
Teeeeiaanen, EHVS80-07 ............. Strain RIS ..ovie
8, EHVS80-08............. WOrk Table Bar .......ooviiviiiie e
1S T TS-0640091 ............ Nylon Insert Lock NUL...........ccoiveviiiiniiiiiinecne, 3/8"-16............
10 EHVS80-10............. LOCKING BIOCK ......oceiiiiieiiii e
11 EHVS80-11............. SPHNG PiN cooeeniic DA,
12............ EHVS80-12............. LOCK HaNGIE ... e
i 10102023A.............. KNOD e
................ EHVS80-12A...........Lock Handle Assembly (index #12,13)........cccuveieuieiiniiiinaeieaennnn.
14............ S0430525................ KB ettt 5x5%x25 ...........
5., TS-0050031 ............ HEX Cap SCreW .. cccvviiiiiiiiii e 1/47-20x3/4" ....
16............ TS-0680021 ............ Flat Washer........c.cooiiiiiiiciiii 7
17, EHVS80-17............. TADIE . .oveceie
18............ EHVS80-18............ o 1= M10.......ceeeeees
19............ TS-1540071 ............ HEeX NUL. ..o M10................
20............ EHVS80-20............. GUIE BIOCK . .ueieiiei i
2.l EHVS80-21............. F NG e
22, EHVS80-22A........... JETKNOD ..o M8x12mm.......
23, OES80CS-23........... Drive Drum (serial no. 05110394 and higher) ..........cccoceuiiiiinaennns
24............ EHVS80-24 ............. GUIAE Bar. ... uuiieiiici e
25, S0310306................ PN (2 S,
26..cccu.... TS-0267021 ............ SEESCIEW .uvvveieiii ettt 1/47-20x1/4" ...
27 e, EHVS80-27 ............. LOCAtiON Plate ..........ovviii e
28, EHVS80-28.............. 0141 (= R
29 s s Sanding Belt (local purchase)..........c.cccoeeevvnnenne. 6"W x 89"L ......
30....c....... 10104046................ Miter Gauge BOAY .......c.uoviiiiiiiiieiie e
................ EHVS80-MG ...........Miter Gauge Assembly (index #20,24-28,30-33,41).......cccvevrunennnnn.
3l TS-081B042............ Pan Head SCreW........cccovvviiiiiiinieiieciieeeeeeis #8-32x5/8" ......
32, TS-0560061 ............ [ (S0 [ | S #8-32 .
33, EHVS80-33............. (a0 o R
34......... 20101048................ [ P 1Y o [
35, OES80CS-135......... SIdE PlAt ....vieeii e
................ TS-0051061 ............Hex Cap Screw (motor plate —not shown) ..........5/16"-18x1-1/4"
................ TS-0561021 ............Hex Nut (motor plate—not shown) .....................5/16"-18 ..........
36............ EHVS80-36A........... JET KNOD e, M8x35mm.......
37, EHVS80-37A........... T 6x40mm.......
38, TS-0561011 ............ HEeX NUL. ... 1/4"-20............
39, EHVS80-39A........... SPACET ...t
40............ TS-0733031 ............ External Tooth Lock Washer...........c.cccevveennane.. #10.....cooeenal.
41............ EHVS80-28A........... LOCAtiON BIOCK ... cviitiiiiie i
42............ TS-0561031 ............ HEX NUL. ... 3/8"-16............
43............ TS-0051021 ............ HEX Cap SCreW ...ccvvveviiiiieeeei e 5/167-18x5/8" ..
44............ TS-0720091 ............ LOCK WaAShEr .......ovviiiiiiiii e 3/8" i,
45............ EHVS80-49............. Washer Head SCrew ..........cccooevvveiiiieiiineciieeennn, #10-24 x 3/8"...
46............ EHVS80-57............. Tl SCAIE ..t
47 ............ TS-081C052............ Pan Head SCrew.........coovvviiiiiiniii i #10-24x3/4" .....
48............ EHVS80-59............. 011 P
49............ TS-081C022............ Pan Head SCreW........ocvvvieviiniiiiiiceeeeeeen #10-24x3/8".....
50............ OES80CS-150......... MOtOK . e 1-1/2HP, 1Ph...
51............ TS-0051061 ............ HeX Cap SCreW .......uvieviiiiieiie e 5/16”-18x1-1/4"



Table and Motor — Parts

Index No. Part No. Description Size

52, TS-0680031 ............ Flat Washer..........ccooveviiiiiiii e, 5/16"...ccccceuen.
X U OES80CS-153......... PN
54............ EHVS80-67 ............. 1Y/ T0] o] S o] o H
55, OES80CS-155......... (D10 G o] o PSPPSR
56, OES80CS-156......... Sanding Belt CoVer........o.iiiiii e
57 . EHVS80-70A........... Up-Down Table Mount Plate...........ccooveiiiiiiiiiie e,
58, EHVS80-71A........... JET KNOD .o M8X20mm ......
59....c.. EHVS80-72............. Back Stop Bracket .........ccoovviiiiiiiiii e
60............ TS-0720081 ............ LOCK WaSher ......ccouviiiiiiiiicii e, 5/16"....ccccceeunn.
61............ TS-0561021 ............ HeX NUL.....co e 5/16”-18..........
62...ccc. TS-0051061 ............ HEX Cap SCreW .....couiiiiiiiiieiieee e 5/16”-18x1-1/4"
63..cciennn. TS-2285121 ............ Flat Head SCrew........cccoveiiiiiiiiiiiiecieeeen M5x12.............
64............ TS-2284201 ............ Flat Head SCrew.........cccoeeiiiiiiiiiiiiieeceen M4x20.............
65...cnn. EHVS80-94 ............. EXtENSION Table.....con i
66............ EHVS80-9%............. SUPPOrtiNg RO ...
67 .. EHVS80-57A........... Tilt Angle Scale Label ...
68....nnnnn. EHVS80-108........... Direction Label ..........cooouiiii
69............ EHVS80-107 ........... Warning Label ...
70, EHVS80-68............. POWET COP...coiiiiiiiiii e e e e
1.l OES80CS-171......... HING o
T2, OES80CS-172......... KNOD . MB..ooeeeiies
73, OES80CS-173......... SUPPOILING SEAL......iiiiii e
T4............ TS-0206041 ............ Socket Head Cap SCrew .........ocoevvevvevivinneecinnnnn. #10-24x3/4".....
75, OES80CS-175........ SPACET it
76.cccune.... EHVS80-34G........... Graphite Pad.........ccooiviiiiiiies e
7T, EHVS80-51............. Belt TENSION AIM ...oue e
78............ EHVS80-54 ............. Tension Arm Handle ..o,
79, OES80CS-179......... CoNNECLION PIAte .....cceuiiiiii e
80............ EHVS80-111 ........... [ 0] ) 1= T PP
8l..cceennnn. OES80CS-181......... ID LA .o
82...ccc..... OES80CS-182......... HINGE BraCKet.......c.uueiiiiii e

20



Idle Drum — Assembly

21



Idle Drum — Parts

Index No. Part No. Description Size

................ OES80CS-IDRA ......Idle Drum Complete Assembly (index# 1-72) ......cc.cveevnieiinneennnnnes
T, OES80CS-201......... TENSION BA...ei i
2, OES80CS-203......... ST o] o PSPPSR
T TS-0561021 ............ HEX NUL. ... 5/16"...ccccceunnn..
13, TS-1523011 ............ Socket Set SCreWw ......c.uvveviiiiiiiiiiineee e, MBX6 ..............
15........... S0400545................ KB ettt 5x5x45mm ......
16............ OES80CS-216......... LT 0 T4 4 PSP
17, OES80CS-217......... SPACET et
18, S0400425................ KBY e Ax4x25.............
19 TS-0640081 ............ Nylon Insert Lock NUL...........cccoiveviiiiniiiiiineeen, 5/16"....c.cceenn.
20, TS-0680031 ............ Flat Washer..........ccoooeviiiniiii e, 5/16"...cc.ccvvenn.
220, TS-0720081 ............ LOCK WaSher ......cccvviiiiiiiieeees e 5/16"...cc.ccvueen.
23, TS-2342141 ............ Nylon Insert Lock NUt..........cccovveviiiinieiiiiineeeenn, M14......ccc.....
24............ OES80CS-224......... BraCKEeL ... oeiiiii e e
25, TS-0050031 ............ HEX Cap SCIrEW ...ccevviviiiiiieieeii e 1/47-20x3/4".....
26............ OESB80CS-226N ...... [I0=T= o IS 1o = SRR
27 . OES80CS-227......... LS o] 111 P
28, OES80CS-228......... Ball BEANNG.....ccveveieeeieiei e eee e e 698....cccvneennn.
29, OES80CS-229......... Retaining RiNG.........ovvviiiiiiiiiiin e, STW-8............
30, TS-1502051 ............ Socket Head Cap SCrew .........ooevevvnveveeiinnenennnnn. M5x20.............
1., TS-0208061 ............ Socket Head Cap SCrew .........ocoevvvvevevinneecnnnnnn. 5/16"x1" ..........
32, TS-2284121 ............ Flat Head SCrew .........cooviiiiiiiiiiiiieec M4x12 ............
3., BB-6202VV ............. Ball BEaring........cccvvieiiiiiiieiiiiis e 6202LLU.........
35, OES80CS-235........ Bearing HOUSING .......oouuniiiiiiii e
36 BB6003ZZ............... Ball BEaring.......cccvvvnieiiiiiiieiiiiii e 600327 ...........
CY A S0400430................ K BY et 4x4x30............
38, OES80CS-238......... 1T L o (o 10 oo [P
39, TS-1502021 ............ Socket Head Cap SCrew ........cooevvvvevviieviineeinns M5x10.............
40............ OES80CS-240......... BUSKNING ...
41............ OES80CS-241......... CaIM . e
42............ OES80CS-242......... RTAY o] g 4 T = T
43............ OES80CS-243......... Worm Gear Shaft...........oovviiiii
44............ OES80CS-244......... @0 ] 1110 2] o I
48............ TS-0051081 ............ HEX Cap SCrEW ....cvvveiiiiiieeeie e 5/16"-18x1-3/4"
49............ TS-1551031 ............ Lock Washer .......ccciviiiiiii e M5.. ..
50, OES80CS-250......... ROG . e
52, EHVS80-81............. Belt Tracking TOOl.......cc.uiiiiiiiie e
53, TS-0810012 ............ Round Head Slotted Machine Screw.................. #10-24x1/4".....
54............ OES80CS-254......... Self Tapping SCreW.......ccvvviiiiieiiie e M3X6 ..............
55, OES80CS-255......... DUSt HOOA (LEFL) .oevvvnieeiii e
56, OES80CS-256......... Dust HOOd (RIGHL) .....ceviiiiicie e
Y T OES80CS-257......... RING .ttt
58..cciiin. OES80CS-258......... WaVE WaSKhEE . ..cei e e
5. OES80CS-259......... T | L= U o N
60............ OES80CS-260......... Track Adjusting BIOCK............ooviuiiiiiiii e
61l............ OES80CS-261......... Drive Shaft.......oiiiiii e
62..ccccnnn. OES80CS-262......... Button Head Socket SCrew..........ccoooveviveiiniennnnn. 5/16"X1-3/4 .....
63 OES80CS-263......... LCTH T 1o L PSP
65.. .. OES80CS-265......... Foam Sheet for Drive Shaft ...........oooiiiiiiii e,
66............ OES80CS-266......... [dle Drum Bracket...........coovuuiiiiiiii e
67 ... OES80CS-267......... Track AdjUSTING SCrEW ......ccevuiiiiiieiiie e e e e
68............ OES80CS-268......... Track Adjusting NUE .........oooiiiiiii e
69......... OES80CS-269......... Retaining RiNG.........ccoccoiviiiiiiiie e S10...ccciieenn.
70, OES80CS-270......... Bearing HOUSING .......ovuuiiiiici e
71............ OES80CS-271......... Foam Sheet for Lead SCreW .........coovvviveieiiiiiieci e
T2, OES80CS-272......... CONE DISC SPIING.ceuniiiiiiieiiiii ettt



Stand Assembly

Index No. Part No. Description Size

T, TS-0680031 ............ Flat Washer..........cooviiiiiiiee e 5/16"...............
2, TS-0720081 ............ LOCK WaAShEr .......ovviiiiiei e 5/16"...............
K T TS-0561021 ............ HEX NUL. ...t 5/16”-18..........
4 i, EHVS80CS-S04 ...... SIdE PANEl ...cec e
B, EHVS80CS-S05 ...... = T TR
B, EHVS80CS-S06 ...... STo] =T PPN
Toieiaannn, EHVS80CS-SO07 ...... REAI PANEL ... v
< T TS-0561021 ............ HEX NUL. ...t 5/16"-18..........
1S TS-0051061 ............ HEX Cap SCreW .. ccvvviieiiieii e e 5/16"-18x1-1/4"
10............ TS-1533032 ............ Pan Head SCreW.........cvvvviviiniiiiiieeeeeeeeen M5x10.............
11............ EHVS80CS-S11....... [0 o
12............ EHVS80CS-S12...... S e
13 EHVS80CS-S13....... Latch ASSEMDIY ....coouiiiiiii e
14............ TS-1551031 ............ LOoCK WaSher ........ooviiiiiiiii i M5,
15, EHVS80CS-S15...... Front Panel (W/DOOK) .........uviiuiiieee e
16............ EHVS80CS-S16....... o] =T
17, EHVS80CS-S17 ...... JET LADEL c..cviiiiice e
18............ TS-1550031 ............ Flat Washer........ccoooiiiiiiiiiiie M5 .,
19........... TS-0081031 ............ HEX Cap SCreW ....ccvviiiiieiii e 5/16”-18x3/4"...

23




Wiring Diagram

EHVS-80CS ELECTRICAL SCHEMATIC-115V

(AEA[HOR

@

(
RED

(&)
YELLOW

(2l
BLACK
141

WHITE

O

s

WHITE
GREEN

WHITE E |§ WHITE
BLALK Q @ BLACK J
GREEN GREEN _ /

—{le

GR

Q

UND

EHVS-80CS ELECTRICAL SCHEMATIC-230V

CAPACITOR

()
RED

(2)
BLACK

a3l
YELLOW
4]
WHITE

WHITE|

BUACK
GREEN C |I

WHITE §I |§ WHITE  /
BLACK E @ BLACK /
GREEN GREEN  J

o
O

T

ROUN

24

G D




	OES-80CS Oscillating Edge Sander
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Unpacking
	Assembly
	Stand Assembly
	Installing Table and Motor Unit to Stand
	Sanding Belt Installation
	Drum Guard & Dust Port
	Extension Table

	Electrical
	Adjustments
	Sanding Platen Angle Adjustment
	Platen Lock Tension Adjustment
	Changing the Sanding Belt
	Belt Tracking Adjustment
	Motor Mount Tracking Adjustment
	Table Adjustment

	Basic Operations
	Horizontal Sanding
	Vertical Sanding
	Contour Sanding

	Troubleshooting Operating Problems
	Parts
	Table and Motor – Assembly
	Table and Motor – Parts
	Idle Drum – Assembly
	Idle Drum – Parts
	Stand Assembly

	Wiring Diagram



